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TEST RESULTS

As per request vide Ref. (1), necessary tesi(s) have been conducted on the steel reinforcement samples

supplied at the Strength of Materials Laboratory. The test results are tabulated below.

el Rﬁ:ported /.Xctual Unit Yiéld Ultimate | Elong- S ks

S Diameter | Diameter | Weight | Strength Strength ation = T
(mm) (imm) (kg/m) | (N/mm?) (N/mm?) (%)

| 8 7.87 0.381 634.38 681.23 25.00 Ok Ok

2 8 7.83 0.378 688.21 771.04 30.00 Ok Ok
i e 7.83 | 0378 | 700.04 | 782.87 | 30.00 | Ok Ok

4 10 9.76 0.587 709.49 770.42 28.00 Ok Ok

5 10 9.76 0.587 | 724.72 785.65 30.00 Ok Ok
i 10 9.76 Qi858 |E732434 793.26 30.00 Ok Ok

7 § 12 11.85 0.864 | 0698.28 749.94 26.67 Ok Ok

8 2 12 11.84 0.863 704.63 761.56 25.00 Ok Ok

9 f 12 11.87 0.868 | 695.92 757.71 25.00 Ok Ok
10 7 16 16.29 1.634 | 601.56 667.35 25.00 Ok Ok

11 16 15.88 1.553 618.19 667.64 25.00 Ok Ok
Fibd 16 16.03 1.582 546.97 | 6609.05 23575 Ok Ok
13 20 19.88 2436 | 573.54 645.14 25.00 Ok Ok
14 20 19.90 2.441 572.39 | 640.74 26.00 Ok Ok

15 20 19.89 2.438 572.96 644.49 25.00 Ok @fk}/
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F Reported | Actual Unit Yield | Ultimate | Elong- Re-
SI. | Brand i . Bend
Diameter | Diameter | Weight | Stren gth | Strength | ation bend
No. | Name 4 5 Test
(mm) (mm) (kg/m) | (N/mm?) | (N/mm?) (%) Test
16 o 25 24.94 3.833 | 520.06 630.54 | 24.00 | Ok | Ok
17 ; a 25 24.96 3.840 | 515.07 | 639.94 | 24.00 | Ok | Ok
)
=
18 |= 25 24.97 3.841 514.66 63942 | 2320 | Ok | Ok
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